
 

 

GANGA ASMI  
 

Wakad Pune  
 

EC COMPLIANCES REPORT 
 

 

Period – JULY 2025 - DECEMBER 2025 
 

EC -. SIA/MH/MIS/244716/2021 Dated 27-3-2022 

 

 
 

By 

SHANTI MOHAN DEVELOPERS LLP  
 

 

 

 

 

 



INTRODUCTION AND PROJECT DESCRIPTION 

Goel Ganga Group now after amalgamation known as Goel Ganga Group having its 

address at 3rd Floor San Mahu Complex, 5 Bund Garden Road, Camp, Pune 411001.  

Goel Ganga Group having reputation in the real estate market for delivering quality 

construction for over 42 years and is a responsible organization which places due emphasis 

on sustainable development and CSR activities. Goel Ganga India Pvt. Ltd receives various 

certifications that stands testimony to our unflinching professionalism.  
[...]
lighting solution through Light Pipes. Shrikrishna Group is an OEM with an established 
infrastructure on the area of 40,000 sq.ft. in Pune. The Group has an established Dealer and 
Service network pan India. It is a set-up with skilled engineers and technicians, own R&D 
Center, modern machinery and management with futuristic outlook. The company believes in 
constantly evolving with new products and novel systems, Smart Enviro Systems is a result of 
such endeavors. 

Shrikrishna Group earlier manufactured composting machines for Save Environment Engineers 
Pvt. Ltd. for their SAVECO range of products. These machines were well accepted by the number 
of Municipal bodies, residential & commercial complexes and reputed companies across India. 
Now as part of backward and forward integration the Group has in place, it has introduced a 
range of products and services to provide solutions in the areas of Municipal Solid Waste 
Management (MSW). 

Our specially designed Smart composting machine is the heart of the system. Smart composting 
machine is available in the various capacities ranging from 100 Kgs/hr to 400 Kgs/hr&1000 
Kg/hr for customized requirements of municipal councils. 

 

 



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

 

The Smart Enviro Systems is a complete solutions provider in the areas of MSW. The 
solutions provided by Smart Enviro Systems consist of: 

 Smart Composter 

 Smart Curing Systems 

 Smart Turner 

 Smart Squeeze (de-watering Press) 

 Smart Shredder 

 Smart Road Sweeper 

 Smart Fuel Bricked Machine 

 
 

Group Strengths: 

 Original Equipment Manufacturer (OEM) with an established infrastructure 

 The only manufacturer of Rescue Equipments in India 

 Engineering & in-house R&D 

 Cost effective product range 

 Winner of two National Awards  

 National Quality Award- 1995 

 Vikas Ratan Award- 1995 

 Winner of Hari Malini Joshi Award for new product/ design  

 

  



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

MECHANICAL COMPOSTING 

Concept: 

Mechanical Composting is the most efficient and effective mode of MSW disposal, carried out 
through a cylindrical container having multipurpose churning and chopping systems working 
simultaneously to crush and mix the waste matter so as to cut down on the volume and faster 
pre-decomposition. The machine is a very simple mechanism which accelerates the process of 
breaking down of the complex bio-degradable waste into its simpler forms, bringing ahead 
deodorized waste stock which is further cured for a fortnight cycle to produce the organic 
compost as end product. This compost can directly be used for the field application.  

Smart Composting Machine: 

To carry out the mixing and crushing process the machine is empowered by a geared motor for 
mixing & churning purpose and a high-speed motor to crush the tough waste material. The 
critical components of the machine are manufactured in SS 304 for longer life and better 
results. 

The Process: 

The 100% segregated bio-degradable waste has to be treated in this composting machine. The 
machine works in two process stages of 5 min. each to complete one cycle. It’s termed as batch 
process. In initial 5 min. the machine crushes the waste & mixes it homogeneously with the bio 
decomposition culture. 

In the second stage this homogeneous mixture is further mixed & churn with saw dust / 
bagasse, to soak the excess water content from the biomass which ultimately deodorizes it. Later 
this pre-composted mass is kept for curing in the curing bays for about 18 days. Optimum 
irrigation has to be observed to the curing system. After the 18th day the container is ready 
with compost and can be used for field applications.  

We supply the complete system including the Smart composter and curing system including 
irrigation system to effectively treat the organic biodegradable portion of MSW to convert into 
compost.  



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

 

 



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

     ANNEXURE II- Technical Specifications 

1. Smart Drum Composter DC-800: 

Machine Size in meter (L x W x H)   : 9.00 x 1.50 x 3.10 
 
Power       : 12 HP 

 
Waste Treatment Capacity    : 800 kg/day  
 
Composter Drum     : MS with FRP Lining 
 
Operation      : Automatic 
 
Volume Reduction     : Up to 70-80% 
 
Shredder : Built in (to crush all organic waste including 

Coconuts, non-veg bones etc.) 
 
 
 
 
Arrangements to be made by Client: 

 Power: Three phase, 415 Volts, 64 A connection with earthing and neutral. 
 

 Drainage line for draining the condensed moisture. 
 

 Shaded area for the machine. 
 

 PCC Flooring (5 inches min.) 
 

  



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

Annexure III - COMMERCIAL: 

 

 

 

 

 

 

Note: -The above price is excluding all taxes. GST will be charged extra on Composting 
machine, Transportation and Installation and Commissioning. 

 
TERMS & CONDITIONS: 

1. Warrantee – 12 months from the date of invoice against any manufacturing defect. 
 

2. Delivery: Within 6-8 weeks from the receipt of commercial P.O. and advance 
 

3. Payment Terms:  
  

 50%- advance at the time of order along with the commercial PO 

 40%- after inspection at our Pune works before dispatch 

 10%- on supply and erection and commissioning 

 

 

SR NO DESCRIPTION AMOUNT(INR) 

1 Smart Drum Composter DC – 800        X 2 nos 37,00,000 

 Total 37,00,000 



Smartenviro Systems Pvt .Ltd.
 

        Office/Works: Gat No. 382, Mutha Road, A/P. Pirangut, Tal. Mulshi, Dist. Pune – 412111. Maharashtra (INDIA) 
Tel: +91-20-25443163| E-mail: Info@smartenvirosystems.co.in | URL:www.smartenvirosystems.com 

 
 

Annexure IV: Photographs. 
 

 

SMART COMPOSTING DRUM 





 
 
 
 
 

DESIGN BASIS REPORT 
 
 
 
 
 

FOR 
 
 
 
 

SEWAGE TREATMENT PLANT 
 
 
 
 
 

(CAPACITY –50 m3/day) 
 
 
 
 

 
 
 
 
 
 
 
 

Submitted By 
 
 
 
 
 

CLIENT: M/s. Shanti Mohan  Developer llp, pune 



DESIGN BASIS FOR SEWAGE TREATMENT PLANT 
 
 

The plant is designed to treat  sewage generated having following Characteristics. 
 

    

Nature of Waste Water Sewage 
Capacity 50 m3 /day 

Flow 2.5 m3 /hr/ Average 
Operating Period 18-20 hrs. /day 
Technology MBBR. 

 
 

 A ]  RAW SEWAGE PARAMETER( At the inlet of Collection tank / Septic tank ) 

Ph 6.5-8.0 
COD ≤ 350  mg/lit 
BOD ≤ 300  mg/lit 
Suspended Solids ≤ 200 mg/lit 
Oil & Grease ≤ 10-50 mg /lit 
Nitrogen ≤ 40-50 mg /lit 
Phosphorous ≤ 5-7 mg /lit 

Fecal Coli form Present 
 
 

 B ]  TREATED WATER PARAMETER ( After  tertiary Filtration system ) 

pH 6.5-8.0 
COD ≤ 30 mg /lit 
BOD(5 days @ 20 0C) ≤ 10 mg/lit 
Suspended Solids ≤ 10 mg/lit 
Oil & Grease ≤ 01 -05 mg/lit 
Nitrogen ≤ 5-10 mg /lit 
Phosphorous ≤ 05 mg /lit 
Fecal Coli form Absent 



1.                               TREATMENT SCHEME FOR STP 
 
 
 

To have  eco-friendly  & natural treatment, this  plant  is designed  based  on the  biological  treatment 
concept. This means naturally occurring  microbes  (which are present in sewage water  itself) removes 
or degrade the organic matter present in the sewage & at the end clean water  is available for the non- 
potable usage or to dispose safely in the drainage or river bodies as per the norms. 

 
1.          Primary Treatment 
Screening        :   This is the first units of the plant in which large or floating materials in the sewage 
gets arrested and blockage or choking of the downstream Equipments can be avoided.  This arrested 
material will be removed manually and then will be disposed of suitably 

 
Oil & Grease trap      :  Domestic sewage sometimes gets waste water from pantries or kitchen which 
contains  free oil. This oil if not removed then creates the problem of scum accumulation and affects the 
functioning of microbes. 

 
To avoid this, oil & Grease trap is provided after the bar screen, where  free floating oil is arrested 

prior to   entry in the plant.  Accumulated oil will be removed periodically and disposed of properly. 
 

Equalization   :  To absorb  variation in quantity and quality of sewage and to provide uniform flow at 
the downstream treatment process, a collection or equalization tank is provided.  This will avoid shock 
loading and process  upsets  of the treatment plant.  To avoid settling  of suspended solids in this tank 
continues air agitation is provided. 

 
If at site, septic tank is provided then collection tank as well as air agitation is not required. 

 
 
 
 
2.          Secondary Treatment 
Biological Treatment :   This is the main section of the plant where  degradation of organic pollutants 
with  the  help  of aerobic  micro-organism takes  place.   To provide  higher  surface  area  for  micro- 
organism, floating  media  is provided.   On which  micro-organism growth  takes  place.   This makes 
bioreactor is of hybrid concept  in which both suspended growth  as well as attached growth  principal 
for micro-organism is achieved.   Due to  higher  population of micro-organism, effective  volume  of 
bioreactor reduced drastically as compared to conventional aeration tanks. 

 
To maintain the aerobic  condition  in the bioreactor, air supply arrangement is provided by means  of 
aeration equipment which has high oxygen transfer efficiency. 

 
Tube  Settler   :    Gravity overflow  from the  bioreactor is collected  in the  tube  settler tank.  In this 
settling tank, generated sludge from the bioreactor undergoes a gravity settling. Clear supernatant from 
settling tank will flow by gravity to a chlorine contact tank.



To reduce  the plan area of settling  tank, tube modules  are placed in this tank to increase the settling 
area  of the  tank.  Since this  tank  is a hopper bottom  tank  due to which  there  is no need  of sludge 
scrapping mechanisms. 

 
Intermediate Storage tank:     Supernatant from Tube settler, flow by gravity  to the Intermediate 
storage  tank. Here water  is stored before pass through the Filtration plant. 

 
Sludge  disposal system        :     Settled sludge from tube settler will be removed by pumping  to the 
sludge holding tank and from there  it will dispose to other safe areas. 

 
3. Tertiary treatment 

 
Secondary treated water will be further passed through sand media filter followed by activated  carbon 
filter. 

 
A. Pressure sand filter 

 
The raw water  is first passed  through a Pressure sand filter to reduce  the suspended solids present in 
the raw water. This filter is provided to keep a check on the suspended solids. 

 
B. Activated carbon filter 

 
Activated Carbon Filter shall be used to remove undesired color, odor & Organic matter. 

 
Filtered water will be collected in the Treated water Storage tank from where it will be for desired non- 
potable application. Backwashed  water  from filters will return back to equalization tank. 

 

 
 
 

If sewage treated & operated properly this sewage treatment plant will give enormous benefits 
such  as 

 
-           It will avoid the water  pollution 
-           It will help us to give hygienic surrounding 
- After required treatment, treated water  can reduce  your  60-70  % fresh  water  requirement, 
which otherwise we use for toilet flushing, gardening, construction etc. Thus we can save a lot on water 
expenditure as well as provide us a remedy on present water crises. 
-           Being a water  recycling & conservation system, commercial  establishment gets depreciation 
benefits for promoting green & eco-friendly development. 

 

 
 

LEVEL OF AUTOMATION: 
 

The plant is designed  based on moving media aerobic  process  which needs no skilled manpower. The 
operations involved are ON / OFF of the pumps  and air blower, sludge drain, filter backwash. These 
operations can be done by the security  or gardener. The pumps  are provided with level switch for ON 

/OFF based on PLC Program  & the tank water  level and to avoid dry run and mechanical  damage. This 
is SEMI-AUTOMATIC.



2. A .TECHNICAL SPECIFICATION for STP 
 

1.          Bar Screen 
MOC MSEP 
Coating Red Oxide + Epoxy 
Angle of inclination 45 Deg 
Distance between bar 10 mm 
Qty 1 No 

 
 

2.          Sewage Transfer Pump 
Type Self-Priming, non-clog, centrifugal 
Capacity 2.5 m3/hr. @ 12 m head 
Power 0.75 Kw / 1.5 hp/ 3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 
Qty 2 No (1W+1SB) 

 
 

3.          Sludge  Transfer Pump 
Type Self-Priming, non-clog, centrifugal 

Capacity 1 m3/hr @ 12 m head 
Power 0.75Kw / 1.02 hp/3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 

Qty 1 No 
 
 

4.          PAC Dosing System 
Type Electronic Diaphragm 
Capacity 6-12 LPH @ 4 Kg/cm2 
Power 0.0025 kW 
Make Positive/Initiative/Equiv. 
Tank capacity 100 Lit 
MOC LDPE 
Quantity 1 no. 

 
 

5.          Tube  Media 
MOC PVC 
Shape of Tube Hexagonal 
Thickness 1.0To 1.2 mm 
Working Temp 500C 
Qty 1 lot 
Make Cool deck/Marvellous/Equiv 



 
6.          Air Blower 
Type Twin Lobe, Root Blower 
Capacity 50 m3/hr @0.4 kg/cm2 
Make KPT/TMVT/ Everest/IR/Equiv 
Qty 2 no.(1W+1SB) 

 

 
 

7.          Electric Motor for Blower 
Type Foot Mounted 
RPM 1440 
Power 3-5 HP 
Make Crompton/Siemens 
Qty 2 no(1W+1SB) 

 

 
 

8.          Diffuser Membrane 
MOC Membrane EPDM 
MOC Base PP 
Make Rehau/Scogen/Jaegers/Equiv 
Qty 1 lot 

 

 
 

9.          MEDIA FOR BIOREACTOR (MBBR) 
Shape Cylindrical 
MOC PP 
Make MM Aqua/Equiv 
Qty 1 LOT 
Density of Media 0.93 gm/cm3 
Media Specific Gravity 0.90 – 0.95 gm/cm3 
Effective SA 400 m2/m3 
Media Size 15mm ht x 22 mm Dia 

 

 
 

10.        Filter feed pump 
Type Monobloc, Centrifugal 
Capacity 2.5 m3/hr @ 28 m head 
Duty To pump water  from IST to Filter 
Accessories Standard Base Frame 
Power 1.1 KW /1.5 hp/3 phase 
Make Kirloskar /CRI/Wilo/ Equiv. 
Quantity 2no.(1W+1SB) 



 

11.        Sand  Filter 
Capacity 2.5 m3/hr 
Size 800 x 1500 mm 
MOC MSEP 
Piping 40 NB 
Valve Butter Fly valve 
Filter media Fine sand and supporting pebbles 
Quantity 1No. 

 
 
 
 

12.        Activated Carbon Filter 
Capacity 2.5 m3/hr 

Size 800 x 1500 mm 
MOC MSEP 
Piping 40 NB 
Valve Butter fly valve 
Filter media sand and carbon 
Quantity 1No. 

 

 
 

13. Centrifuge system 
Capacity 2 kg/day 
MOC CI body, SS internal 
Piping 40 NB 
Motor power 0.75 kw 
No. bags 3 nos 
Quantity 1No. 

 
 
 
 

14.        Control panel 
Qty 1 no 
Specification DOL Starter panel, 
Type Semi-automatic 
Cable Flexible 

Make SGM 
 

 
 

15.        Ozonator 
Ozonator 20 G/Hr. 
Type Corona Discharge 
Dose 5-10 ppm 
Cell MOC SS 316 Electro Polished With  Dielectric, 
No. Of Cells 04 Nos. Air Cooled 
Power Supply High Frequency  High Voltage Circuit. 
Weight Approximate  500 Kg. 



 

Size 36 ” H X 24” D X 36” W Approximate 
Ozone Out Put 10 Gram / hr. 
Oxygen Flow 25-50 Lpm, 90 % Purity @ 1 kg/cm2 pressure per kg 

of Ozone. 
Ozone Concentration 30 - 40 g/m3 
All Contact Parts In SS 316 
Ozone Tube Silicon / Teflon ½” X 5 meter  Long 
Supply Fuse 5 Amp. 
Power 1.1  KW 
[...]
•         Tube Media required for Each Tank = length X width X height of media 

 
=1.3 X 1.2 X 0.55 =0.86 m3 

 
Therefore, Tube  media required for Settling Tank will be 1 m3 

 
 
 
•         FILTER FEED TANK/INTERMEDIATE STORAGE TANK – 

 

 
 
•         Flow                 –           2.5 m3/hr 
•  Retention Time for Filter feed Tank = 1 to 4 hr 

Now, considering Retention Time = 1.96 hr 
Therefore, Tank Volume –2.5 × 1.96 = 4.76 m3 

•         Considered volume of tank – 4.76 m3 
•         Let SWD of Tank – 3.6 m 

 
•         Area of Chamber – 4.76/3.6 = 1.32 m2 

 
•         Consider Length of Tank – 1.2  m 

 
•          Therefore Width of Tank = 1.1 m



Therefore Tank Size is 1.2 m x 1.1 m × 3.6 m SWD + 0.4 m FB – 1 no. 
 
•         PRESSURE SAND FILTER – 

 
•         Flow                 –           50 m3/day 

–    2.5 m3/hr. 
•         Design  Velocity – 12 m3/m2/hr. 
•         Continuity Equation, 

 
•         Q = A × u 

 
•          Filtration Area – Q / u 
•         2.5/12 
•         0.29 m2 

Area =∏ D2/ 4 
 

D          = √ ((0.29 x 4)/∏) 
D          = 0.802m 

 
Diameter Considered = 800 mm 

 
HOS = 1500mm 
Media Depth = 1000 mm 
Density of Media = 1800 kg/cm3 

Media Quantity = Area × 1800  × Media Depth 
= ∏/4 x 1.22× 1800× 1 

= 2034 kg  ≈ 2500 kg 
 
•         ACTIVATED CARBON FILTER – 

 

 
 
•         Flow                 – 50 m3/day 

– 2.5 m3/hr 
•         Design  Velocity – 14 m3/m2/hr 
•         Continuity Equation, 

 
•         Q = A × u 

 
•          Filtration Area – Q / u 
•         2.5/14 
•         0.25 m2 

Area =∏ D2/ 4 
 

D          = √ ((0.25 x 4)/∏) 
D          = 0.801m 

 
Diameter Considered =800  mm 
HOS = 1500 mm



Supporting Media Depth = 300 mm 
Density of Media = 1800 kg/m3 

Media Quantity = Area × 1800  × Media Depth 
 

= ∏/4 x 0.82× 1800× 0.3 
 
 
 

= 210 kg ≈ 250 kg 
 

Activated Carbon Depth = 700 mm 
Density of Media = 600 kg/m3 

Media Quantity = Area × 600× Media Depth 
 

= ∏/4 x 0.82× 600× 0.7 
 

= 74 kg ≈ 100 kg 
 
 
 
•         TREATED WATER TANK – 

 
•         Flow                 –           2.5 m3/hr 
•  Retention Time for Filter feed Tank = 2 to 4 hr 

Now, considering Retention Time = 2.25 hr 
Therefore, Tank Volume –2.5 × 2.25 = 8.14 m3 

•         Considered volume of tank – 8.14 m3 
•         Let SWD of Tank – 3.7 m 

 
•         Area of Chamber – 8.14/3.7 = 2.6 m2 

 
•         Consider Length of Tank – 1.1  m 

 
•          Therefore Width of Tank = 2.0 m 

 
Therefore Tank Size is 1.1 m x 2.0 m × 3.7 m SWD + 0.3 m FB – 1 no. 

 
 
 
 
•         SLUDGE HOLDING TANK – 

 

 

 

 
Considering 1 % slurry consistency

•         BOD Load = (300 × 50)/1000 
= 15 kg/day 

1 kg of BOD generates 0.2-0.25 kg of dry sludge per day. 

1 Kg of BOD        =      0.25 kg of dry sludge 
Hence,  15 kg BOD = 3.75 kg of dry sludge 



 
•         Considering Retention Time for Sludge  Holding Tank =12.5 days 

 

 
 

 

•         Considered Volume  of Tank –4.44 m3 

 
•         Let SWD of Tank – 3.7 m 

 
•         Area of Chamber – 4.4/3.7 = 1.2 m2 

 
•         Consider Length of Tank – 1.2  m 

 
•          Therefore Width of Tank = 1.0 m 

 
Therefore Tank Size is 1.2 m x 1.0 m × 3.7 m SWD + 0.3 m FB – 1 no. 

 
 
 
 
•         OZONE DOSING SYSTEM 

 
Dosage rate = 5 gm/hr 
Flow rate     = 2.5  m3/Hr 
Concentration of Ozone = 85 % to 95% 
Consider Concentration of Ozone = 90% 
Ozonator Capacity        =      Flow (m3/Hr) x Dosage (gm/hr) 

90% 
 

=   2.5 x 5/ 90% 
=   16.5 = 20 Grm/Hr 

 
Consider Ozonator Capacity as 20 Grm/Hr 

 
ORP value for Ozonator= 550 – 650 mv 

Therefore volume of slurry generated    = 3.75 /1% 
= 375 liters 

I.e. approximately 0.375 m3  per day 

Therefore, Tank Volume = 0.375 m3/day×12.5 days = 4.44 m3



COLOUR LEGEND :-
 VALVE LEGEND:-

BF BUTTERFLY VALVE 01 

MARK DISCRIPTION LEGENDNO

NRV  NON RETURN VALVE 02

BV BALL  VALVE 03 

PRV PRESSURE RELIF VALVE 04

PIPING & INSTRUMENTATION DIAGRAM

CONTROL  

 T-03

 T-08  T-09

AB-2

 T-02

SLP-2

 T-07

 T-04

 T-06

 PANEL 

AIR DIFFUSER 

300 NB RCC

300 NB RCC

CLIENT SCOPE

CLIENT SCOPE

CLIENT SCOPE

PACDP
TWTP

SUCTION TO 

BAR SCREEN H

L

LS

H

L

LS

SLP-1

FFP-2

1/2"

POINT

FFP-1

SAMPLE 

BV

POINT
SAMPLE 

BV

N
R

V
BF

N
R

V
BF

AIR GRID

AIR GRID

AIR GRID
AIR GRID

BACKWASH LINE

1/
2"

BV

PACDT

PSF ACF

O
ZO

N
E 

O
U

TP
U

T 

GENERATOR 
OZONE 

THROTTLE
BV 

INJECTOR 
VENTURI 

CONTROL PANEL 

BV BV 

CFP-1

 T-05

AB-1

NRV

 T-01

TO,  T-03

SP-1

BF

 INSTRUMENT LEGEND:-

PRESSURE GAUGE

DISCRIPTION 

PG

SR.

LEVEL SWITCH LS

LEGEND 

VENTURI 

300 NB RCC

10

Sludge Pump 

PAC Dosing Pump
PAC Dosing Tank12

11

PAC DP

SP

PAC DT

DESCRIPTION

3

7

5
6

4

2

1
NO

UNIT DETAILS :- 
SR TAG NO.

Air Grid AG
 Diffuser Membrane

DM

Sewage Transfer Pump SLP
 Bar Screen BS Tube Media TM

13
Air Blower AB

Media for Bioreactor MBBR
14
15

Filter Feed  Pump FFP 
Pressure Sand Filter PSF
Activated carbon Filter ACF

OZONATOR OZ

DESCRIPTIONNO
SR TAG NO.

8
16CENTRIFUGE CF
17CENTRIFUGE FEED PUMP CFP

NRV

RSP-1

CLIENT:-
PROJECT:- 
SCALE: UTS DATE: 04/01/2020

CHECKED: LAWANYA

DWG NO.: DUS/01/20-21

REV. NO.:- 01

SUSTAINERA SOLUTIONS PVT.LTD

DRAWN: VARSHA

PIPING AND INSTRUMENTAIONAL DIAG.

    SEWAGE TREATMENT PLANT
 

SHANTI MOHAN DEVELOPERS, PUNE
50 KLD SEWAGE TREATMENT PLANT
    CAPACITY: 50 CUM/DAY
 



EQUIPMENT DETAILS

TAG NO. DESCRIPTION

P1 & P2   SEWAGE TRANSFER PUMP (1W + 1SB)

P3   SLUDGE RE-CIRCULATION PUMP (1W)

P4 & P5   FILTER FEED PUMP (1W + 1SB)

SDU   SLUDGE DEWATERING UNIT

P8   FILTER PRESS FEED PUMP

AB1 & AB2   AIR BLOWER (1W + 1SB)

PSF   PRESSURE SAND FILTER

ACF   ACTIVATED CARBON FILTER

PDS   POLY DOSING SYSTEM

OZU   OZONIZATION UNIT

FP   FILTER PRESS

ECP   ELECTRICAL CONTROL PANEL

CLIENT:-
PROJECT:-
SCALE: UTS DATE: 17/12/2021

CHECKED: LAWANYA

DWG NO.: DUS/01/20-21

REV. NO.:- 02

    CAPACITY: 50 CUM/DAY STP

SUSTAINERA SOLUTIONS PVT.LTD

DRAWN: VARSHA

GA  AND SECTIONAL DRAWING

    SEWAGE TREATMENT PLANTMANHOLE DETAILS

TAG NO.      DESCRIPTION

MH1        1000 MM X 1000 MM

MH3    600 MM X 900 MM

PLEASE NOTE:
SN DESCRIPTION

1   ALL DIMENSIONS ARE IN MM.

2   WALL THICKNESS IS ASSUMED TO BE 200 MM.

3   PVC/MSEP GRATING SHOULD BE PROVIDED BY CLIENT = 50 MM OR 100 MM THICKNESS.

4   INTERNAL CORE CUTTING SIZES IS OF 100 MM AND MAY GET CHANGED AS PER SITE

5   INTERNAL PIPING LAYOUT MAY CHANGE AS PER SITE CONDITION.

6   PROVISION OF VENTILATION DUCT/EXHAUST IN THE EQUIPMENT ROOM.

7   TYPE AND NUMBER OF WINDOWS TO BE DECIDED BY ARCHITECT.

8   PROVISION OF INSERTS/PUDDLES/RUNGS IN EACH TANK WILL BE IN CLIENT        SCOPE.

9
  A CLEAR HEIGHT OF EQUIPMENT ROOM 3.0 MTR SHALL BE ENSURED TO ALL UNOBSTRUCTED MOVEMENT OF
EQUIP.

1100 1600 1000
2000

3
8

0
0

4001100

1
2

0
0

2
0

0
0

T3

T9

ANOXIC
TANK

AERATION
TANK

T5

SETTLING
TANK

T6T7

T8 T4

T1T2

MH-2 MH-1

ACF

PSF

P5
P4

OZ

MH-3

P1
P2

SDU AB2

AB1

P6

E
C

P

6700

 entry for
equipment
room

sewage inlet

 entry for
equipment
room

TOP PLAN WITH EQUIPMENT ROOM

AA

BB

C

C
5

0
0

1000 500

10001600

1100

2000.0000

T3

T1T2

T4T5T8

10001600

1100

2000

T3

PSF

PUMP

OZ
PUMP

SDU

ECP

PUMP

AB1

PUMP

T7 T6
T9

1
0

0
0

1
2

0
0

400

400

1
0

0
0

3
0

1
0

SECTION A-A
SECTION B-B

FGL=0.00

I.L.=1000mm

FGL=0.00

I.L.=1000mm

T5 T6

1
2

0
0

1000

2
6

0
0

4
0

0
0

3400

2000 1200

40 NB Railing

MSEP grating to cover tank

EQUIPMENT
ROOM

EQUIPMENT
ROOM

EQUIPMENT
ROOM

EQUIPMENT
ROOM

3
6

5
0

3
7

0
0

3
7

0
0

2
9

5
0

3
7

0
0

3
6

0
0

3
6

5
0

SECTION C-C

2
7

0
0

1
0

0
0

2
9

0
0

200

350

4
5

0
0

5
5

0
0

1
5

0
0

2
9

5
0

.
0

0
0

0

1
5

0
0

200.0000

3
6

5
0

TANK DETAILS

TAG DESCRIPTION OF TANKS DIMENSION LD (MTR) VOLUME (M3) EFFECTIV
E VOLUME

T1    BAR SCREEN CHAMBER 0.5 M x 0.5 M x 2.7 M 0.2 0.675 0.05

T2    OIL N GREASE CHAMBER 1.0 M x 0.5 M x  2.9 M 0.35 1.45 0.18

T3    EQUALIZATION TANK 2.0 M x 3.4 M x 5.5 M 2.95 37.4 20.06

T4    ANOXIC TANK 2.0 M x 1.0 M x 4.0 M 3.7 8 7.5

T5     AERATION  TANK 1.6 M x 2.0 M x 4.0 M 3.65 12.8 11.68

T6    SETTLING TANK 1.6 M x 1.2 M x 4.0 M 3.65 7.68 7

T7    FILTER FEED TANK 1.2 M x 1.1 M x 4.0 M 3.6 5.28 4.76

T8    TREATED WATER TANK 2.0 M x 1.1 M x 4.0 M 3.7 8.8 8.14

T9    SLUDGE HOLDING  TANK 1.2 M x 1.0 M x 4.0 M 3.7 4.8 4.44

   TOTAL AREA FOR STP 25.4 SQ.M

SHANTI MOHAN DEVELOPER LLP, PUNE

GANGA ASMI, MHADA



 
 
 
 
 

DESIGN BASIS REPORT 
 
 
 
 
 

FOR 
 
 
 
 

SEWAGE TREATMENT PLANT 
 
 
 
 
 

(CAPACITY –60 m3/day) 
 
 
 
 

 
 
 
 
 
 
 
 

Submitted By 
 
 
 
 
 

CLIENT: M/s. Shanti mohan developers llp



DESIGN BASIS FOR SEWAGE TREATMENT PLANT 
 
 

The plant is designed to treat  sewage generated having following Characteristics. 
 

    

Nature of Waste Water Sewage 
Capacity 60m3  /day 

Flow 3.0 m3 /hr/ Average 
Operating Period 18-20 hrs. /day 
Technology MBBR 

 
 

 A ]  RAW SEWAGE PARAMETER( At the inlet of Collection tank / Septic tank ) 

Ph 6.5-8.0 
COD ≤ 350  mg/lit 
BOD ≤ 300  mg/lit 
Suspended Solids ≤ 200 mg/lit 
Oil & Grease ≤ 10-50 mg /lit 
Nitrogen ≤ 40-50 mg /lit 
Phosphorous ≤ 5-7 mg /lit 

Fecal Coli form Present 
 
 

 B ]  TREATED WATER PARAMETER ( After  tertiary Filtration system ) 

pH 6.5-8.0 
COD ≤ 30 mg /lit 
BOD(5 days @ 20 0C) ≤ 10 mg/lit 
Suspended Solids ≤ 10 mg/lit 
Oil & Grease ≤ 01 -05 mg/lit 
Nitrogen ≤ 5-10 mg /lit 
Phosphorous ≤ 05 mg /lit 
Fecal Coli form Absent 



1.                               TREATMENT SCHEME FOR STP 
 
 
 

To have  eco-friendly  & natural treatment, this  plant  is designed  based  on the  biological  treatment 
concept. This means naturally occurring  microbes  (which are present in sewage water  itself) removes 
or degrade the organic matter present in the sewage & at the end clean water  is available for the non- 
potable usage or to dispose safely in the drainage or river bodies as per the norms. 

 
1.          Primary Treatment 
Screening        :   This is the first units of the plant in which large or floating materials in the sewage 
gets arrested and blockage or choking of the downstream Equipments can be avoided.  This arrested 
material will be removed manually and then will be disposed of suitably 

 
Oil & Grease trap      :  Domestic sewage sometimes gets waste water from pantries or kitchen which 
contains  free oil. This oil if not removed then creates the problem of scum accumulation and affects the 
functioning of microbes. 

 
To avoid this, oil & Grease trap is provided after the bar screen, where  free floating oil is arrested 

prior to   entry in the plant.  Accumulated oil will be removed periodically and disposed of properly. 
 

Equalization   :  To absorb  variation in quantity and quality of sewage and to provide uniform flow at 
the downstream treatment process, a collection or equalization tank is provided.  This will avoid shock 
loading and process  upsets  of the treatment plant.  To avoid settling  of suspended solids in this tank 
continues air agitation is provided. 

 
If at site, septic tank is provided then collection tank as well as air agitation is not required. 

 
2.          Secondary Treatment 
Biological Treatment :   This is the main section of the plant where  degradation of organic pollutants 
with  the  help  of aerobic  micro-organism takes  place.   To provide  higher  surface  area  for  micro- 
organism, floating  media  is provided.   On which  micro-organism growth  takes  place.   This makes 
bioreactor is of hybrid concept  in which both suspended growth  as well as attached growth  principal 
for micro-organism is achieved.   Due to  higher  population of micro-organism, effective  volume  of 
bioreactor reduced drastically as compared to conventional aeration tanks. 

 
To maintain the aerobic  condition  in the bioreactor, air supply arrangement is provided by means  of 
aeration equipment which has high oxygen transfer efficiency. 

 
Tube  Settler   :    Gravity overflow  from the  bioreactor is collected  in the  tube  settler tank.  In this 
settling tank, generated sludge from the bioreactor undergoes a gravity settling. Clear supernatant from 
settling tank will flow by gravity to a chlorine contact tank. 

 
To reduce  the plan area of settling  tank, tube modules  are placed in this tank to increase the settling 
area  of the  tank.  Since this  tank  is a hopper bottom  tank  due to which  there  is no need  of sludge 
scrapping mechanisms.



Intermediate Storage tank:     Supernatant from Tube settler, flow by gravity  to the Intermediate 
storage  tank. Here water  is stored before pass through the Filtration plant. 

 
Sludge  disposal system        :     Settled sludge from tube settler will be removed by pumping  to the 
sludge holding tank and from there  it will dispose to other safe areas. 

 
3. Tertiary treatment 

 
Secondary treated water will be further passed through sand media filter followed by activated  carbon 
filter. 

 
A. Pressure sand filter 

 
The raw water  is first passed  through a Pressure sand filter to reduce  the suspended solids present in 
the raw water. This filter is provided to keep a check on the suspended solids. 

 
B. Activated carbon filter 

 
Activated Carbon Filter shall be used to remove undesired color, odor & Organic matter. 

 
Filtered water will be collected in the Treated water Storage tank from where it will be for desired non- 
potable application. Backwashed  water  from filters will return back to equalization tank. 

 

 
 
 

If sewage treated & operated properly this sewage treatment plant will give enormous benefits 
such  as 

 
-           It will avoid the water  pollution 
-           It will help us to give hygienic surrounding 
- After required treatment, treated water  can reduce  your  60-70  % fresh  water  requirement, 
which otherwise we use for toilet flushing, gardening, construction etc. Thus we can save a lot on water 
expenditure as well as provide us a remedy on present water crises. 
-           Being a water  recycling & conservation system, commercial  establishment gets depreciation 
benefits for promoting green & eco-friendly development. 

 

 
 

LEVEL OF AUTOMATION: 
 

The plant is designed  based on moving media aerobic  process  which needs no skilled manpower. The 
operations involved are ON / OFF of the pumps  and air blower, sludge drain, filter backwash. These 
operations can be done by the security  or gardener. The pumps  are provided with level switch for ON 
/OFF based on PLC Program  & the tank water  level and to avoid dry run and mechanical  damage. This 
is SEMI-AUTOMATIC.



2. A .TECHNICAL SPECIFICATION for STP 
 

1.          Bar Screen 
MOC MSEP 
Coating Red Oxide + Epoxy 
Angle of inclination 45 Deg 
Distance between bar 10 mm 
Qty 1 No 

 
 

2.          Sewage Transfer Pump 
Type Self-Priming, non-clog, centrifugal 
Capacity 3.0 m3/hr. @ 12 m head 
Power 0.75 Kw / 1.5 hp/ 3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 
Qty 2 No (1W+1SB) 

 
 

3.          Sludge  Transfer Pump 
Type Self-Priming, non-clog, centrifugal 

Capacity 1 m3/hr @ 12 m head 
Power 0.75Kw / 1.02 hp/3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 

Qty 1 No 
 
 

4.          PAC Dosing System 
Type Electronic Diaphragm 
Capacity 6-12 LPH @ 4 Kg/cm2 
Power 0.0025 kW 
Make Positive/Initiative/Equiv. 
Tank capacity 100 Lit 
MOC LDPE 
Quantity 1 no. 

 
 

5.          Tube  Media 
MOC PVC 
Shape of Tube Hexagonal 
Thickness 1.0To 1.2 mm 
Working Temp 500C 
Qty 1 lot 
Make Cool deck/Marvellous/Equiv 



 
6.          Air Blower 
Type Twin Lobe, Root Blower 
Capacity 60 m3/hr @0.5 kg/cm2 
Make KPT/TMVT/ Everest/IR/Equiv 
Qty 2 no.(1W+1SB) 

 

 
 

7.          Electric Motor for Blower 
Type Foot Mounted 
RPM 1440 
Power 3-5 HP 
Make Crompton/Siemens 
Qty 2 no(1W+1SB) 

 

 
 

8.          Diffuser Membrane 
MOC Membrane EPDM 
MOC Base PP 
Make Rehau/Scogen/Jaegers/Equiv 
Qty 1 lot 

 

 
 

9.          MEDIA FOR BIOREACTOR (MBBR) 
Shape Cylindrical 
MOC PP 
Make MM Aqua/Equiv 
Qty 1 LOT 
Density of Media 0.93 gm/cm3 
Media Specific Gravity 0.90 – 0.95 gm/cm3 
Effective SA 400 m2/m3 
Media Size 15mm ht x 22 mm Dia 

 

 
 

10.        Filter feed pump 
Type Monobloc, Centrifugal 
Capacity 3.0 m3/hr @ 28 m head 
Duty To pump water  from IST to Filter 
Accessories Standard Base Frame 
Power 1.1 KW /1.5 hp/3 phase 
Make Kirloskar /CRI/Wilo/ Equiv. 
Quantity 2no.(1W+1SB) 



 

11.        Sand  Filter 
Capacity 3.0 m3/hr 
Size 800 x 1500 mm 
MOC MSEP 
Piping 40 NB 
Valve Butter Fly valve 
Filter media Fine sand and supporting pebbles 
Quantity 1No. 

 
 
 
 

12.        Activated Carbon Filter 
Capacity 3.0 m3/hr 

Size 800 x 1500 mm 
MOC MSEP 
Piping 40 NB 
Valve Butter fly valve 
Filter media sand and carbon 
Quantity 1No. 

 

 
 

13. Centrifuge system 
Capacity 4 kg/day 
MOC CI body, SS internal 
Piping 40 NB 
Motor power 0.75 kw 
No. bags 3 nos 
Quantity 1No. 

 
 
 
 

14.        Control panel 
Qty 1 no 
Specification DOL Starter panel, 
Type Semi-automatic 
Cable Flexible 

Make SGM 
 

 
 

15.        Ozonator 
Ozonator 20 G/Hr. 
Type Corona Discharge 
Dose 5-10 ppm 
Cell MOC SS 316 Electro Polished With  Dielectric, 
No. Of Cells 04 Nos. Air Cooled 
Power Supply High Frequency  High Voltage Circuit. 
Weight Approximate  500 Kg. 



 

Size 36 ” H X 24” D X 36” W Approximate 
Ozone Out Put 20 Gram / hr. 
Oxygen Flow 25-50 Lpm, 90 % Purity @ 1 kg/cm2 pressure per kg 

of Ozone. 
Ozone Concentration 30 - 40 g/m3 
All Contact Parts In SS 316 
Ozone Tube Silicon / Teflon ½” X 5 meter  Long 
Supply Fuse 5 Amp. 
Power 1.1  KW 
ORP 550 – 650 mV 



 
Sr 

 
 

Description 
 
 
 
Sewage Transfer 
pump 

 

Installed 
 

Working 
Working 

hours  in a 
 Electricity 

consumption/day 
 

No.  load, kW/hr day    
        
 
 

01 
 
 

02 

 
 

1.5 

 
 

0.75 

 
20hr 

 
 

20hr 

 
15 

 
 

0.05  

PAC dosing 0.0025 0.0025 
 

03 
 
Sludge transfer pump 

 

0.75 
 

0.75 
 

10hr 
 

7.5 

04 
 

Air Blower 4.4 2.2 20 hr. 44 
 

05 
 
Filter feed pump 

 

2.2 
 

1.1  
20 hr. 

 
22 

 

 
06 

 
 

Ozonator 

 

 
1.1 

 

 
1.1 

 
20 hr. 

 
22 

                                      Total power required per day in KW/day   110.55 
   

1.          UTILITY CONSUMPTION 
 

To operate STP plants following overheads are to be considered. 
 
a.          Electricity consumption 
b.          Chemicals 
c.           Manpower 

 
 
a.          Electrical Load 

 
 
 

load, kW 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
b.          Chemical & Manpower 

 
Sr. No. Description Quantity 

1 PAC Approx.  0.5 kg / day 

2 Man Power One man Power 



STP SCHEMATIC FLOW CHART 
 

 
BAR SCREEN CHAMBER 

 
 

O & G TRAP CHAMBER 
 
 

 
COLLECTION TANK 

 
 

ANOXIC TANK 
 

AERATION TANK 
 
  

SHT                          TUBE SETTLER TANK PAC Dosing 
 
 

 
INTERMEDIATE STORAGE TANK 

 
 

PRESSURE SAND FILTER 
 

 
ACTIVATED CARBON FILTER 

 
 

OZONATOR 
 
 

TREATED WATER TANK 

  

 

 
 

 
 
 

 
 



4. PLANT OPERATION COST FOR 230 KLD- STP 

 

  Per day operating cost of Plant as follows: 
 

Sr.No Utility 
consumption/day 

Qty/day Rate/unit Price in 
Rs. 

1 Electricity 
Consumption 

110.55 KW Rs.10 1105.5 

 Chemical -PAC 2 kg Rs.25 50 

2 Man power  1/Shift 
 

Rs.500 500.00 

TOTAL PRICE FOR 1 DAY 1655.5 

                                     TOTAL PRICE FOR 30 DAYS  
 

49665 

Treated water testing charges per month for 1 time 2000 

Miscellaneous charges monthly 5000 

Total O & M per month 56665/- 

Total O & M per Year 6,79,980 
 

 

Capital cost of Plant as follows: 

 
Sr.No Perticular Qty Rate(Rs.) Price in Rs. 

1 Civil work 1 no 2500000/- 2500000/- 
 Plant Equipments 1 lot 1200000/- 1200000/- 

TOTAL PRICE  3700000/- 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 



DESIGN CALCULATIONS 
 
 
 
 
•         BAR SCREEN CHAMBER– 

 

 
•         Capacity                        – 60 m3/day 
•         Flow                               - 3.0 m3/hr. 
•          Retention Time for Bar screen = 1 to 3 min 

 
Now, considering Retention Time =2.7 Min 
Therefore, Tank Volume=3.0 × 0.05 hr. = 0.16 m3 

•         Considered Volume  of Tank – 0.16 m3 
 
•         Let SWD of Tank – 0.25 m 

 
•         Area of Chamber – 0.16/0.25 = 0.64 m2 

 
Consider Length of Tank = 0.8 m 
Therefore Width of Tank = 0.8 m 

 
Therefore Tank Size is 0.8 m ×0.8 m × 0.25 m SWD+2.75 m FB – 1 no. 

 
 
 
•         O & G CHAMBER – 

 

 
 
•        Capacity                        – 60 m3/day 
•        Flow                               - 3.0 m3/hr. 
•          Retention Time for O&G Chamber = 8 -10min 

 
Now, considering Retention Time – 9.9 min (0.165hr) 
Therefore, Tank Volume = 3.0× 0.165 = 0.58 m3 

 
•         Considered Volume  of Tank – 0.58 m3 

 
•         Let SWD of Tank – 0.45 m 

 
•         Area of Chamber –0.58/0.45= 1.29 m2 

 
Consider Length of Tank = 1.6 m 
Therefore Width of Tank = 0.8 m 

 
Therefore Tank Size is 1.6 m × 0.8 m × 0.45 m SWD + 2.85 m FB – 1 no. 

 

 
 

●              COLLECTION CUM EQUALIZATION TANK – 
 

Flow – 3.0 m3/hr



Retention Time for Collection Tank = 4 – 8hrs. 

Consider retention time = 5.5 hrs 

Therefore, Tank Volume = 3.0 × 5.48 = 19.19 m3 

 
Considered Volume  of Tank – 19.19 m3 

 
•         Let SWD of Tank – 2.05 m 

 
•         Area of Chamber –19.19/2.05= 9.36 m2 

 
Consider Length of Tank = 3.6 m 
Therefore Width of Tank = 2.6 m 

 
 
 
 
Therefore Tank Size is 3.6m x 2.6 m × 2.05 m SWD + 2.75 m FB = 1 No 

 

 
 
•         ANOXIC TANK – 

 
•         Flow                 –           3.0 m3/hr. 
•          Retention Time for Collection Tank = 3 – 4 hrs. considered 

 
Therefore, Tank Volume = 3.0× 3.33 = 11.66 m3 

•         Considered Volume  of Tank – 11.66 m3 
 
•         Let SWD of Tank – 2.7 m 

 
•         Area of Chamber –11.66/2.7 = 4.32 m2 

 
Consider Length of Tank – 3.6 m 
Therefore Width of Tank = 1.2 m 

 
Therefore Tank Size is 3.6m × 1.2m × 2.7m SWD + 0.3 m FB – 1 no. 

 
 
 
 
•         AERATION TANK 

 
Flow – 3.0 m3/hr 

 
Retention Time for Aeration Tank = 4 - 6hrs 

 
Considered  retention time of 6 hrs 

 
Therefore, tank volume = 3.0 × 5.99 = 20.99 m3 

 
Considered Volume  of Tank – 20.99 m3



Let SWD of Tank – 2.65 m 
Area of Chamber – 20.99/2.65 = 7.9 m2 

Consider Length of Tank – 3.6 m 
Therefore Width of Tank = 2.2 m 

 
    Therefore Tank Size is 3.6 m x 2.2 m × 2.2 m SWD + 0.35 m FB – 1no 

 
 
 
 

MBBR Media Qty Calculation:- 
 

BOD Load = 291 x 60 
= 20370 gm. of BOD 

 
16 gm. of BOD : -      1 m2 media area 

 
20370 gm. of BOD: -   1273.125 m2area 

 
1 m3 of MBBR Media: -     400 m2 area 

 
Total MBBR Media Required = 1273.125/400 

= 3.18 m3 
Therefore MBBR Media Required for Aeration Tank = 4 m3 

 
 
 
 
•         AIR BLOWER – 

 

 
 
•         BOD Load In aeration Tank – (300-20  )=280 mg/lit 

 
•         BOD Load     = 60 × 280/1000 

 
= 19.6 kg/day 

 
 
 
•         Air Requirement for BOD Reduction: 

 
1 kg of BOD required 1-1.5 kg of Oxygen, considering 1.5 kg of Oxygen. 
Therefore, 

 
Theoretical oxygen requirement per day= 19.6 X 1.5 kg O2 

 
 
 

Hence, Theoretical oxygen requirement per day = 29.4 kg/day of O2 
 
 
 

Theoretical oxygen requirement per hour = 29.4/24 
= 1.47 kg/hr.



 
Standard oxygen requirement =         Theoretical oxygen requirement 

AlphaX [BetaXCsW-DO] XTheta^ (Tww-200C) 
Css 

Where, 
Alpha = 0.5 
Beta = 0.95 
Theta = 1.024 
Waste water  temperature, Tww = 270C 
DO maintained for designed flow = 2 mg/lit 
Surface saturation C = 7.97 
Site basin saturation Csw = 9.26 
Standard basin saturation Css = 10.57 

 
Therefore, 
Standard oxygen requirement =                        1.47 

((0.5X (0.95X9.26-2)/10.57) X (1.024^ (27-20))) 
 

= 1.12kg of O2/hr 
 

Total air requirement =                   Actual O2 requirement 
Density of air X% of O2 in air by weight X SOTE% 

 
Where, 
Density of air = 1.19 kg/m3 

Considering, SOTE % per Mtr SWD of Aeration tank – 6 % per Mtr 
SOTE = Standard oxygen transfer efficiency = 21% (calculated) 
% of O2 in air by weight = 0.2306 

 
Therefore, 
Total air requirement for Aeration Tanks =                    Actual O2 requirement 

1.19 X 0.2306 X 0.21 
=                                    1.12 

1.19 X 0.2306 X 0.21 
 

= 43.33 m3/hr 
Air required for Equalization tank, sludge holding tank, Intermediate tank & Treated water tank 
= 30 % 
Therefore Total air requirement will be = 43.33 X 30 % = 12.99 m3/hr 

 
Therefore air blower capacity = 43.33 + 12.99 = 56.329 m3/hr 

 
Therefore we select air blower capacity is 60 m3/hr 

 
 
 
•         DIFFUSER MEMBRANES FOR AERATION TANK– 

 
Consider size of diffuser membranes as 90 mm OD X 1500 mm length 
Considering average 60 m3/hr air required for Aeration tank



Number of diffusers = (Air to be supplied  to aeration tank) / (minimum air flux 
Rating) 
= 60/12.5 

= 4.8 Nos. 
 

Therefore, number of diffusers will be 5  in aeration tank. 
 
•         TUBE SETTLING TANK – 

 

 
 
•         Flow                 –           3.0 /hr 
•          Retention Time for Tube Settling Tank = 3 to 5 hrs 

 
Now, considering Retention Time = 4.8 hr 
Therefore, Total Tank Volume –3.0 × 4.8 hr = 16.85 m3 

•         Considered volume of tank – 16.85 m3 

•         Let SWD of Tank – 2.6 m 
 
•         Area of Tank – 16.85/2.6 = 6.48 m2 

•         Consider Length of Tank – 3.6 m 
 

•          Therefore Width of Tank = 1.8 m 
 
Therefore Tank Size is 3.6 m × 1.8 m × 2.6 m SWD +0.4 m FB – 1 No. 

 
•         TUBE SETTLER MEDIA – 

 

 
 
•         Flow                 –           3.0 m3/hr 
•         Height of media – 0.55 m 
•         Tube Media required for Each Tank = length X width X height of media 

 
=3.0 X 1.8 X 0.55 =2.97 m3 

 
Therefore, Tube  media required for Settling Tank will be 3 m3 

 
 
 
•         FILTER FEED TANK/INTERMEDIATE STORAGE TANK – 

 

 
 
•         Flow                 –           3.0 m3/hr 
•  Retention Time for Filter feed Tank = 3 to 4 hr 

Now, considering Retention Time = 3.2 hr 
Therefore, Tank Volume –3.0 × 3.2 = 11.23 m3 

•         Considered volume of tank – 11.23 m3 
•         Let SWD of Tank – 2.6 m 

 
•         Area of Chamber – 11.23/2.6 = 4.32 m2



•         Consider Length of Tank – 1.2  m 
 

•          Therefore Width of Tank = 3.6 m 
 
Therefore Tank Size is 1.2 m x 3.6 m × 2.6 m SWD + 0.4 m FB – 1 no. 

 
•         PRESSURE SAND FILTER – 

 
•         Flow                 –           60 m3/day 

–    3.0 m3/hr. 
•         Design  Velocity – 14 m3/m2/hr. 
•         Continuity Equation, 

 
•         Q = A × u 

 
•          Filtration Area – Q / u 
•         3.0/12 
•         0.29 m2 

Area =∏ D2/ 4 
 

D          = √ ((0.29 x 4)/∏) 
D          = 0.802m 

 
Diameter Considered = 800 mm 

 
HOS = 1500mm 
Media Depth = 1000 mm 
Density of Media = 1800 kg/cm3 

Media Quantity = Area × 1800  × Media Depth 
= ∏/4 x 1.22× 1800× 1 

= 2034 kg  ≈ 2500 kg 
 
•         ACTIVATED CARBON FILTER – 

 

 
 
•         Flow                 – 6 0 m3/day 

– 3.0 m3/hr 
•         Design  Velocity – 14 m3/m2/hr 
•         Continuity Equation, 

 
•         Q = A × u 

 
•          Filtration Area – Q / u 
•         3.0/14 
•         0.25 m2 

Area =∏ D2/ 4 
 

D          = √ ((0.25 x 4)/∏)



D          = 0.801m 
 
Diameter Considered =800  mm 
HOS = 1500 mm 
Supporting Media Depth = 300 mm 
Density of Media = 1800 kg/m3 

Media Quantity = Area × 1800  × Media Depth 
 

= ∏/4 x 0.82× 1800× 0.3 
 
 
 

= 610 kg ≈ 650 kg 
 

Activated Carbon Depth = 700 mm 
Density of Media = 600 kg/m3 

Media Quantity = Area × 600× Media Depth 
 

= ∏/4 x 0.82× 600× 0.7 
 

= 474 kg ≈ 500 kg 
 
 
 
•         TREATED WATER TANK – 

 
•         Flow                 –           3.0 m3/hr 
•  Retention Time for Filter feed Tank = 2 to 4 hr 

Now, considering Retention Time = 3.3 hr 
Therefore, Tank Volume –3.0 × 3.3 = 11.66 m3 

•         Considered volume of tank – 11.66 m3 
•         Let SWD of Tank – 2.7 m 

 
•         Area of Chamber – 11.66/2.7 = 4.32 m2 

 
•         Consider Length of Tank – 1.2  m 

 
•          Therefore Width of Tank = 3.6 m 

 
Therefore Tank Size is 1.2 m x 3.6 m × 2.7 m SWD + 0.3 m FB – 1 no. 

 
 
 
 
•         SLUDGE HOLDING TANK – 

 

 
1 kg of BOD generates 0.2-0.25 kg of dry sludge per day. 

 
1 Kg of BOD        =      0.25 kg of dry sludge

•         BOD Load  = (300 × 60)/1000 
= 18 kg/day 



 
Considering 1 % slurry consistency 

 

 
•         Considering Retention Time for Sludge  Holding Tank =18.5 days 

 

 
 

 

•         Considered Volume  of Tank –9.72 m3 

 
•         Flow                 –           3.0 m3/hr 
•  Retention Time for Filter feed Tank = 2 to 3 hr 

Now, considering Retention Time = 2.8 hr 
Therefore, Tank Volume –3.0 × 2.8 = 9.72 m3 

•         Considered volume of tank – 9.72 m3 
•         Let SWD of Tank – 2.7 m 

 
•         Area of Chamber – 9.72/2.7 = 3.6 m2 

 
•         Consider Length of Tank – 1.2  m 

 
•          Therefore Width of Tank = 3.6 m 

 
Therefore Tank Size is 1.2 m x 3.6 m × 2.7 m SWD + 0.3 m FB – 1 no. 

 
 
 
 
•         OZONE DOSING SYSTEM 

 
Dosage rate = 5 gm/hr 
Flow rate     = 3.0 m3/Hr 
Concentration of Ozone = 85 % to 95% 
Consider Concentration of Ozone = 90% 
Ozonator Capacity        =      Flow (m3/Hr) x Dosage (gm/hr) 

90% 
 

=   3.0 x 5/ 90% 
=   19.9 = 20 Grm/Hr 

 
Consider Ozonator Capacity as 20 Grm/Hr 

 
ORP value for Ozonator= 550 – 650 mv 

Hence,  18 kg BOD = 4.5 kg of dry sludge 

Therefore volume of slurry generated    = 4.5 /1% =
 450 liters 

I.e. approximately 0.45 m3  per day 

Therefore, Tank Volume = 0.45 m3/day×18.5 days = 9.72 m3



COLOUR LEGEND :-
 VALVE LEGEND:-

BF BUTTERFLY VALVE 01 

MARK DISCRIPTION LEGENDNO

NRV  NON RETURN VALVE 02

BV BALL  VALVE 03 

PRV PRESSURE RELIF VALVE 04

PIPING & INSTRUMENTATION DIAGRAM

CONTROL  

 T-03

 T-08  T-09

AB-2

 T-02

SLP-2

 T-07

 T-04

 T-06

 PANEL 

AIR DIFFUSER 

300 NB RCC

300 NB RCC

CLIENT SCOPE

CLIENT SCOPE

CLIENT SCOPE

PACDP
TWTP

SUCTION TO 

BAR SCREEN H

L

LS

H

L

LS

SLP-1

FFP-2

1/2"

POINT

FFP-1

SAMPLE 

BV

POINT
SAMPLE 

BV

N
R

V
BF

N
R

V
BF

AIR GRID

AIR GRID

AIR GRID
AIR GRID

BACKWASH LINE

1/
2"

BV

PACDT

PSF ACF

O
ZO

N
E 

O
U

TP
U

T 

GENERATOR 
OZONE 

THROTTLE
BV 

INJECTOR 
VENTURI 

CONTROL PANEL 

BV BV 

CFP-1

 T-05

AB-1

NRV

 T-01

TO,  T-03

SP-1

BF

 INSTRUMENT LEGEND:-

PRESSURE GAUGE

DISCRIPTION 

PG

SR.

LEVEL SWITCH LS

LEGEND 

VENTURI 

300 NB RCC

10

Sludge Pump 

PAC Dosing Pump
PAC Dosing Tank12

11

PAC DP

SP

PAC DT

DESCRIPTION

3

7

5
6

4

2

1
NO

UNIT DETAILS :- 
SR TAG NO.

Air Grid AG
 Diffuser Membrane

DM

Sewage Transfer Pump SLP
 Bar Screen BS Tube Media TM

13
Air Blower AB

Media for Bioreactor MBBR
14
15

Filter Feed  Pump FFP 
Pressure Sand Filter PSF
Activated carbon Filter ACF

OZONATOR OZ

DESCRIPTIONNO
SR TAG NO.

8
16CENTRIFUGE CF
17CENTRIFUGE FEED PUMP CFP

NRV

RSP-1

CLIENT:-
PROJECT:- 
SCALE: UTS DATE: 04/01/2020

CHECKED: LAWANYA

DWG NO.: DUS/01/20-21

REV. NO.:- 01

SUSTAINERA SOLUTIONS PVT.LTD

DRAWN: VARSHA

PIPING AND INSTRUMENTAIONAL DIAG.

    SEWAGE TREATMENT PLANT
 

SHANTI MOHAN DEVELOPERS, PUNE
60 KLD SEWAGE TREATMENT PLANT
    CAPACITY: 60 CUM/DAY
 



TANK DETAILS

TAG DESCRIPTION OF TANKS DIMENSION LD (MTR) VOLUME (M3) EFFECTIVE
VOLUME

T1    BAR SCREEN CHAMBER 0.8 M x 0.8 M x 3.0 M 0.25 1.92 0.16

T2    OIL N GREASE CHAMBER 1.6 M x 0.8 M x  3.2 M 0.45 4.096 0.58

T3    EQUALIZATION TANK 3.6 M x 2.6 M x 4.8 M 2.05 44.93 19.19

T4    ANOXIC TANK 3.6 M x 1.2 M x 2.5 M 2.2 10.8 9.5

T5     AERATION  TANK 3.6 M x 2.2 M x 2.5 M 2.15 19.8 17.0

T6    SETTLING TANK 3.6 M x 2.2 M x 2.5 M 2.1 19.8 16.6

T7    FILTER FEED TANK 3.6 M x 1.2 M x 2.5 M 2.1 10.8 9.0

T8    TREATED WATER TANK 3.6 M x 1.2 M x 2.5 M 2.2 10.8 9.5

T9    SLUDGE HOLDING  TANK 3.6 M x 1.0 M x 2.5 M 2.2 9 7.9

   TOTAL AREA FOR STP 44.64 SQ.M

EQUIPMENT DETAILS

TAG NO. DESCRIPTION

P1 & P2   SEWAGE TRANSFER PUMP (1W + 1SB)

P3   SLUDGE RE-CIRCULATION PUMP (1W)

P4 & P5   FILTER FEED PUMP (1W + 1SB)

SDU   SLUDGE DEWATERING UNIT

P8   FILTER PRESS FEED PUMP

AB1 & AB2   AIR BLOWER (1W + 1SB)

PSF   PRESSURE SAND FILTER

ACF   ACTIVATED CARBON FILTER

PDS   POLY DOSING SYSTEM

OZU   OZONIZATION UNIT

FP   FILTER PRESS

ECP   ELECTRICAL CONTROL PANEL

CLIENT:-
PROJECT:-
SCALE: UTS DATE: 16/12/2021

CHECKED: LAWANYA

DWG NO.: DUS/01/20-21

REV. NO.:- 02

    CAPACITY: 60 CUM/DAY STP

SUSTAINERA SOLUTIONS PVT.LTD

DRAWN: VARSHA

GA  AND SECTIONAL DRAWING

    SEWAGE TREATMENT PLANT

MANHOLE DETAILS

TAG NO.      DESCRIPTION

MH1        1000 MM X 1000 MM

MH3    600 MM X 900 MM

PLEASE NOTE:
SN DESCRIPTION

1   ALL DIMENSIONS ARE IN MM.

2   WALL THICKNESS IS ASSUMED TO BE 200 MM.

3   PVC/MSEP GRATING SHOULD BE PROVIDED BY CLIENT = 50 MM OR 100 MM THICKNESS.

4   INTERNAL CORE CUTTING SIZES IS OF 100 MM AND MAY GET CHANGED AS PER SITE

5   INTERNAL PIPING LAYOUT MAY CHANGE AS PER SITE CONDITION.

6   PROVISION OF VENTILATION DUCT/EXHAUST IN THE EQUIPMENT ROOM.

7   TYPE AND NUMBER OF WINDOWS TO BE DECIDED BY ARCHITECT.

8   PROVISION OF INSERTS/PUDDLES/RUNGS IN EACH TANK WILL BE IN CLIENT        SCOPE.

9
  A CLEAR HEIGHT OF EQUIPMENT ROOM 3.5 MTR SHALL BE ENSURED TO ALL
UNOBSTRUCTED MOVEMENT OF EQUIP.

T1T2

MH-1MH-2MH-2

COLLECTION
TANK

T3

SLUDGE
HOLDING
TANK

T9

ANOXIC
TANK

T4

AERATION
TANK

T5T6T7T8

2600
10001200

2200
180012001200

8
0

0

3
6

0
0

700 700
800

6
0

0

2
8

0
0

MH-3

P3

TOP PLAN WITH EQUIPMENT ROOM

ACF

PSF

P5
P4

MH-3

OZ

MH-3

P1
P2

AB2AB1

SDU

ECP

P6

 entry for
equipment
room

 entry for
equipment
room

sewage
inlet

12400

AA

B

B

FGL=0.00

I.L.=1250mm

2
0

5
0

2
2

0
0

PSF

PUMP

OZ

EQUIPMENT
ROOM40 NB Railing

MSEP grating to cover
tank

T2T9T4T5

T6

T7T8

T3

T1

SDU

ECP

PUMP

2
2

0
0

2
1

5
0

2
1

0
0

2
1

0
0

2
2

0
0

2
5

0
0

2
1

0
0

4
8

0
0

1
5

0
0

1
2

5
0

3
5

0
0

1
4

0
0

1
0

0
0

400

1
2

0
0

6003000

2
5

0
0

1
3

0
0

3600

40 NB Railing

MSEP grating to cover tank

FGL=0.00

3
0

0
0

3
2

0
0

450 250

EQUIPMENT
ROOM

SECTION A-A

SECTION B-B

1
0

0
0

SHANTI MOHAN DEVELOPER LLP, PUNE

GANGA ASMI, HOTEL



 

 
 
 
 

DESIGN BASIS REPORT 
 
 
 
 
 

FOR 
 
 
 
 

SEWAGE TREATMENT PLANT 
 
 
 
 
 

(CAPACITY –500 m3/day) 
 
 
 
 

 

 
 
 
 
 
 
 

Submitted By 
 
 
 
 
 

CLIENT: M/s. Shanti Mohan  Developers llp, pune 



DESIGN BASIS FOR SEWAGE TREATMENT PLANT  
     
 

The plant is designed to treat  sewage generated having following Characteristics. 
 

    

Nature of Waste Water Sewage 
Capacity 500m3 /day 

Flow 25 m3 /hr/ Average 
Operating Period 18-20 hrs. /day 
Technology MBBR 

 
 

 A ]  RAW SEWAGE PARAMETER( At the inlet of Collection tank / Septic tank ) 

Ph 6.5-8.0 
COD ≤ 350  mg/lit 
BOD ≤ 300  mg/lit 
Suspended Solids ≤ 200 mg/lit 
Oil & Grease ≤ 10-50 mg /lit 
Nitrogen ≤ 40-50 mg /lit 
Phosphorous ≤ 5-7 mg /lit 

Fecal Coli form Present 
 
 

 B ]  TREATED WATER PARAMETER ( After  tertiary Filtration system ) 

pH 6.5-8.0 
COD ≤ 30 mg /lit 
BOD(5 days @ 20 0C) ≤ 10 mg/lit 

Suspended Solids ≤ 10 mg/lit 
Oil & Grease ≤ 01 -05 mg/lit 
Nitrogen ≤ 5-10 mg /lit 
Phosphorous ≤ 05 mg /lit 
Fecal Coli form Absent 



1. TREATMENT SCHEME FOR STP  
 
 
 

To have  eco-friendly  & natural treatment, this  plant  is designed  based  on the  biological  treatment 
concept. This means naturally occurring  microbes  (which are present in sewage water  itself) removes 
or degrade the organic matter present in the sewage & at the end clean water  is available for the non- 
potable usage or to dispose safely in the drainage or river bodies as per the norms. 

 
1.          Primary Treatment 
Screening        :   This is the first units of the plant in which large or floating materials in the sewage 
gets arrested and blockage or choking of the downstream Equipments can be avoided.  This arrested 
material will be removed manually and then will be disposed of suitably 

 
Oil & Grease trap      :  Domestic sewage sometimes gets waste water from pantries or kitchen which 
contains  free oil. This oil if not removed then creates the problem of scum accumulation and affects the 
functioning of microbes. 

 
To avoid this, oil & Grease trap is provided after the bar screen, where  free floating oil is arrested 

prior to   entry in the plant.  Accumulated oil will be removed periodically and disposed of properly. 
 

Equalization   :  To absorb  variation in quantity and quality of sewage and to provide uniform flow at 
the downstream treatment process, a collection or equalization tank is provided.  This will avoid shock 
loading and process  upsets  of the treatment plant.  To avoid settling  of suspended solids in this tank 
continues air agitation is provided. 

 
If at site, septic tank is provided then collection tank as well as air agitation is not required. 

 
 
 
 
2.          Secondary Treatment 
Biological Treatment :   This is the main section of the plant where  degradation of organic pollutants 
with  the  help  of aerobic  micro-organism takes  place.   To provide  higher  surface  area  for  micro- 
organism, floating  media  is provided.   On which  micro-organism growth  takes  place.   This makes 
bioreactor is of hybrid concept  in which both suspended growth  as well as attached growth  principal 
for micro-organism is achieved.   Due to  higher  population of micro-organism, effective  volume  of 
bioreactor reduced drastically as compared to conventional aeration tanks. 

 
To maintain the aerobic  condition  in the bioreactor, air supply arrangement is provided by means  of 
aeration equipment which has high oxygen transfer efficiency. 

 
Tube  Settler   :    Gravity overflow  from the  bioreactor is collected  in the  tube  settler tank.  In this 
settling tank, generated sludge from the bioreactor undergoes a gravity settling. Clear supernatant from 
settling tank will flow by gravity to a chlorine contact tank. 

 
To reduce  the plan area of settling  tank, tube modules  are placed in this tank to increase the settling 
area  of the  tank.  Since this  tank  is a hopper bottom  tank  due to which  there  is no need  of sludge 
scrapping mechanisms.



Intermediate Storage tank: Supernatant from Tube settler, flow by gravity  to the Intermediate  

storage  tank. Here water  is stored before pass through the Filtration plant. 
 

Sludge  disposal system        :     Settled sludge from tube settler will be removed by pumping  to the 
sludge holding tank and from there  it will dispose to other safe areas. 

 
3. Tertiary treatment 

 
Secondary treated water will be further passed through sand media filter followed by activated  carbon 
filter. 

 
A. Pressure sand filter 

 
The raw water  is first passed  through a Pressure sand filter to reduce  the suspended solids present in 
the raw water. This filter is provided to keep a check on the suspended solids. 

 
B. Activated carbon filter 

 
Activated Carbon Filter shall be used to remove undesired color, odor & Organic matter. 

 
Filtered water will be collected in the Treated water Storage tank from where it will be for desired non- 
potable application. Backwashed  water  from filters will return back to equalization tank. 

 
 

 
If sewage treated & operated properly this sewage treatment plant will give enormous benefits 
such  as 

 
-           It will avoid the water  pollution 
-           It will help us to give hygienic surrounding 
- After required treatment, treated water  can reduce  your  60-70  % fresh  water  requirement, 
which otherwise we use for toilet flushing, gardening, construction etc. Thus we can save a lot on water 
expenditure as well as provide us a remedy on present water crises. 
- Being a water  recycling & conservation system, commercial  establishment gets depreciation 
benefits for promoting green & eco-friendly development. 

 

 
LEVEL OF AUTOMATION: 

 
The plant is designed  based on moving media aerobic  process  which needs no skilled manpower. The 
operations involved are ON / OFF of the pumps  and air blower, sludge drain, filter backwash. These 
operations can be done by the security  or gardener. The pumps  are provided with level switch for ON 
/OFF based on PLC Program  & the tank water  level and to avoid dry run and mechanical  damage. This 
is SEMI-AUTOMATIC.



 

2. A .TECHNICAL SPECIFICATION for STP 
 

1.          Bar Screen 
MOC MSEP 
Coating Red Oxide + Epoxy 
Angle of inclination 45 Deg 
Distance between bar 10 mm 
Qty 1 No 

 
 

2.          Sewage Transfer Pump 
Type Self-Priming, non-clog, centrifugal 
Capacity 25 m3/hr. @ 12 m head 
Power 1.5 Kw / 1.5 hp/ 3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 
Qty 2 No (1W+1SB) 

 
 

3.          Sludge  Transfer Pump 
Type Self-Priming, non-clog, centrifugal 

Capacity 5 m3/hr @ 12 m head 
Power 0.75Kw / 1.02 hp/3 Phase 
MOC CI 
Make Kirloskar/CG/JP/Equiv 

Qty 1 No 
 
 

4.          PAC Dosing System 
Type Electronic Diaphragm 
Capacity 6-12 LPH @ 4 Kg/cm2 
Power 0.0025 kW 
Make Positive/Initiative/Equiv. 
Tank capacity 100 Lit 
MOC LDPE 
Quantity 1 no. 

 
 

5.          Tube  Media 
MOC PVC 
Shape of Tube Hexagonal 
Thickness 1.0To 1.2 mm 
Working Temp 500C 
Qty 1 lot 
Make Cool deck/Marvellous/Equiv 



 

 

6.          Air Blower 
Type Twin Lobe, Root Blower 
Capacity 500 m3/hr @0.5 kg/cm2 
Make KPT/TMVT/ Everest/IR/Equiv 
Qty 2 no.(1W+1SB) 

 

 
 

7.          Electric Motor for Blower 
Type Foot Mounted 
RPM 1440 
Power 20-25 HP 
Make Crompton/Siemens 
Qty 2 no(1W+1SB) 

 

 
 

8.          Diffuser Membrane 
MOC Membrane EPDM 
MOC Base PP 
Make Rehau/Scogen/Jaegers/Equiv 
Qty 1 lot 

 

 
 

9.          MEDIA FOR BIOREACTOR (MBBR) 
Shape Cylindrical 
MOC PP 
Make MM Aqua/Equiv 
Qty 1 LOT 
Density of Media 0.93 gm/cm3 
Media Specific Gravity 0.90 – 0.95 gm/cm3 
Effective SA 400 m2/m3 
Media Size 15mm ht x 22 mm Dia 

 

 
 

 10.        Filter feed pump  

Type Monobloc, Centrifugal 
Capacity 25 m3/hr @ 28 m head 
Duty To pump water  from IST to Filter 
Accessories Standard Base Frame 
Power 5.5 KW /5 hp/3 phase 
Make Kirloskar /CRI/Wilo/ Equiv. 
Quantity 2no.(1W+1SB) 



 

 

11.        Sand  Filter 
Capacity 25 m3/hr 
Size 1600 x 1500 mm 
MOC MSEP 
Piping 80 NB 
Valve Butter Fly valve 
Filter media Fine sand and supporting pebbles 
Quantity 1No. 

 
 
 
 

12.        Activated Carbon Filter 
Capacity  25 m3/hr 

Size 1600 x 1500 mm 
MOC MSEP 
Piping 80 NB 
Valve Butter fly valve 
Filter media sand and carbon 
Quantity 1No. 

 

 
 

13. Centrifuge system 
Capacity 4 kg/day 
MOC CI body, SS internal 
Piping 40 NB 
Motor power 0.75 kw 
No. bags 3 nos 
Quantity 1No. 

 
 
 
 

14.        Control panel 
Qty 1 no 
Specification DOL Starter panel, 
Type Semi-automatic 
Cable Flexible 

Make SGM 
 

 
 

15.        Ozonator 
Ozonator 150 G/Hr. 
Type Corona Discharge 
Dose 5-10 ppm 
Cell MOC SS 316 Electro Polished With  Dielectric, 
No. Of Cells 04 Nos. Air Cooled 
Power Supply High Frequency  High Voltage Circuit. 
Weight Approximate  500 Kg. 
Size 36 ” H X 24” D X 36” W Approximate 
Ozone Out Put 150 Gram / hr. 



 

 

Oxygen Flow 25-50 Lpm, 90 % Purity @ 1 kg/cm2 pressure per kg 
of Ozone. 

Ozone Concentration 30 - 40 g/m3 
All Contact Parts In SS 316 
Ozone Tube Silicon / Teflon ½” X 5 meter  Long 
Supply Fuse 5 Amp. 
Power 2.25  KW 
ORP 550 – 650 mV 



 

3.          UTILITY CONSUMPTION 
 

To operate STP plants following overheads are to be considered. 
 
a.          Electricity consumption 
b.          Chemicals 
c.           Manpower 

 
 
a.          Electrical Load 

 
 

Sr 
 
 

Description 
 
 
 
Sewage Transfer 
pump 

 

Installed 
 

Working 
Working 

hours  in a 
 Electricity 

consumption/day 
 

No. load, kW load, kW/hr day    
        
 
 

01 
 
 

02 

 
 

1.10 

 
 

1.10 

 
20hr 

 
 

20hr 

 
22 

 
 

0.05  

PAC dosing 0.0025 0.0025 
 

03 